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M RGEE S Y Y FR P T 2 AR (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as) :
i# R B 7 (Sample Submitted By) T OFAg g3 Lo @ (YU HSING SCREEN & PAINT CO., LTD.)
& i’—,ﬁi(Sample Description) . EYp{FHpFe2 k& \ SAMPLE IS BLENDED BY CLIENT :
PK-66(C-86)3] # M & \ PK-66(C-86) TRANSPARENT INK
PK-66(C-86)7] 4 v 4 & \ PK-66(C-86  WHITE INK
PK-66(C-86)%] 42 & \ PK-66(C-86) BLACK INK
PK-66(C-86)3] 4= & \ PK-66(C-86) SUPER ORANGE INK
PK-66(C-86)3] =i & \ PK-66(C-86) BRIGHT RED INK
PK-66(C-86)%] £ i~ & \ PK-66(C-86) GOLD RED INK
PK-66(C-86)%] i~ & \ PK-66(C-86) MAGENTA INK
PK-66(C-86)7] szs iz % \ PK-66(C-86) ROSE RED INK
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PK-66(C-86)3] #* i & \ PK-66(C-86) PURPLE RED INK
PK-66(C-86)3] % & & \ PK-66(C-86) VIOLET INK
PK-66(C-86)3] #+ &% & \ PK-66(C-86) PERMANENT BLUE INK
PK-66(C-86)3] #¥# & \ PK-66(C-86) BRILLIANT BLUE INK
PK-66(C-86)3] 4+ & \ PK-66(C-86) PERMANENT GREEN INK
PK-66(C-86)3] * % # & \ PK-66(C-86) GOLDEN YELLOW INK
PK-66(C-86)3] ®#+# # & \ PK-66(C-86) LEMON YELLOW INK
PK-66(C-86)3] = / 2 & \ PK-66(C-86) BLACK TIX INK
PK-66(C-86)3] = /& # % \ PK-66(C-86) YELLOW TIX INK
PK-66(C-86)3] = m E# & \ PK-66(C-86) CYAN TIX INK
PK-66(C-86)3] = /=i & \ PK-66(C-86) MAGENTA TIX INK

Jz ¢ p #p (Sample Receiving Date) + 2019/09/20

B2 B (Testing Period) : 2019/09/20 to 2019/09/27
B3 g F(Test Requested) D kR E S dp T WORIEE ~ &~ R > 2 e~ FUREEE - 5L, DBP, BBP, DEHP,

DIBP. (As specified by client, to test Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs, DBP, BBP, DEHP, DIBP contents in the submitted sample(s).)

B3 2 (Test Method) : %R T - T (Please refer to following pages).
BE 25 (Test Results) : %R T - T (Please refer to following pages).
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P38 % % (Test Results)

#15E3% = (PART NAME)No. 1
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24 9% (E2padpe2 &) (BLACK INK (SAMPLE IS BLENDED BY CLIENT))

sk . sk >k R B
(Toer Ttens) axf D Citho e | (Result)
es ens ni etho QDL) o1
4 / Cadmium (Cd) mg/kg | %4 IEC 62321-5 (2013), M@ Eims 7 2 n.d.
Reat ot k¥ &ieirl. / With reference
4 / Lead (Pb) mg/kg [to IEC 62321-5 (2013) and performed 2 n. d.
by ICP-OES.
A / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 » 14 & 2 n.d.
Tedm & TR sk Rigrl. / With
reference to IEC 62321-4:2013+
AMD1:2017 and performed by ICP-OES.
- % 4% / Hexavalent Chromium mg/kg | %% IEC 62321-7-2 (2017) » ~UV-VISt 8 n.d
Cr(VD) #. / With reference to IEC 62321-7-
2 (2017) and performed by UV-VIS.
$ 5% %9 / Sum of PBBs mg/kg - n. d.
- %% % / Monobromobiphenyl mg/kg 5 n. d.
= %% % / Dibromobiphenyl mg/kg 5 n. d.
Z %% / Tribromobiphenyl mg/kg 5 n. d.
= %5 % / Tetrabromobiphenyl mg/kg %f?IFC 6232176.(2015)’ M AR AT/ 5 n. d.
T A% / Pentabromobiphenyl ng/ke fra &kt pl. / With reference to IEC 5 4
— , 62321-6 (2015) and performed by —
- %9 % / Hexabromobiphenyl m&gcwm 5 n. d.
= 5.5 % / Heptabromobiphenyl mg/kg ' 5 n. d.
~ %98 % / Octabromobiphenyl mg/kg 5 n. d.
1 4% / Nonabromobipheny!l mg/kg 5 n. d.
5.5 ¥ / Decabromobiphenyl mg/kg 5 n. d.
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¥REF!
. . sk s > % R &
(TZizé;ié;s) (jifi) ?3:i;;§§ e (Result)
(MDL) No. 1

% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d.
- %5 ¥ @/ Monobromodiphenyl ether | mg/kg 5 n. d.
Z %5 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d.
Z % ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d.
w 4.7 ¥ m / Tetrabromodiphenyl ether | mg/kg ’;QJ‘; IEC ?232176. (2015), *4 5 4p K 47/ 5 n. d.
I 4.5 ¥ B/ Pentabromodiphenyl ether | mg/kg 6%;;1&12@ ’SO 1g)W;IEE ;gfﬁ?giggg Es IEC 5 n.d.
+ 5.5 ¥ i/ Hexabromodiphenyl ether | mg/kg GC/NS. 5 n. d.
= 57 ¥ p / Heptabromodiphenyl ether | mg/kg 5 n. d.
A 53 ¥ e/ Octabromodiphenyl ether | mg/kg 5 n. d.
1 /%% ¥ @ / Nonabromodiphenyl ether | mg/kg 5 n. d.
+ 8.7 ¥ @/ Decabromodiphenyl ether | mg/kg 5 n. d.
MFZ PRz (2-¢ A ¥)Ay / DEHP| mg/kg 50 n. d.
(Di- (2-ethylhexyl) phthalate)
(CAS No. : 117-81-T)
M¥ - 9T ¥7 Ay / BBP (Butyl mg/kg 5% 1EC 62321-8 (2017), ™15 40k 17/ 50 n.d
sgnzyl phthalate) (CAS No.: 85-68- B &k el / With reference to IEC
W% - o fi- - fa / DBP (Dibutyl | mg/kg |ococl 8 (2017). Analysis wvas 50 n. d.
phthalate) (CAS No. : 84-74-2) performed by GCL/AS.
MF- 9z %7 Ay / DIBP (Di- mg/kg 50 n. d.
isobutyl phthalate) (CAS No.: 84-
69-5)

# :x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 1)
3. MDL = Method Detection Limit (= ;% fpl4&*2iE)
4. "-" = Not Regulated (& ##1E)
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FUR T e AR R 2 R

£ & B ix42 % / Analytical flow chart of Heavy Metal

P R 23R (5 BaRE )

P # (Page) : 4 of 7

These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method

excluded )
[ |
[ |

B4R

: Ht 2 5% / Technician : Rita Chen
Bl E F 4 1 5%k gc® [ Supervisor: Troy Chang

4 4% #% 5 / Cutting ~

Preparation

v

Pl S £ £ / Sample Measurement

l 4 Pb/4g Cd/& Hg

| = % & Cr(VI)

v

* i) JR RIT R R
Acid digestion with microwave / hotplate

# & &, | Non-metal | |

£ & / Metal |

ABS /P

C/PVC 3 # 4 ¥/Others

v

v

v

v

Wiy |

Filtration

ARG BRI
Dissolving by
ultrasonication

& 150~160°C ™ i
i+ / Digesting at

-k 5B~ / Boiling
water extraction

150~160°C

v

| v

v

v

v

74 % / Solution

7374 | Residue

B60CiE T4

ultrasonication |

¥~k & | Separating
to get aqueous
phase

¥ i« / Digesting at
60°C by

AErisdBimtk &
Cool, filter digestate
through filter

v |

v

1)
2)

v

#:5 piix [ Alkali fusion > |

2 % pH / pH adjustment

# 4% 2 1 HCl to dissolve

v

\4

IEBN

l

carbazide for color development

deor g d AAES
Add diphenyl-

carbazide for color
development

7 ¢ ®E ¢ [ Add diphenyl-

v

B

T8 & T A F ¥ & /ICP-OES

v

2 UV-VIS » Bl &% % 540 nm 0
s & | Measure the absorbance at

540 nm by UV-VIS

2 UV-VIS » £ Bk
&% % & 540 nm
sz & [ Measure
the absorbance at
540 nm by UV-VIS
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5B 5 LT T A 475420 / Analytical flow chart - PBB/PBDE

B pE AR 1z F [ Technician: Yaling Tu
B R 4 1 %k [ Supervisor: Troy Chang
A =% R3¢ 42 5 | First testing process ——§

F /iR [ Optional screen process ssssmmm:
FE3ufe A [ Confirmation process m= « m= «p

| Sample / # & |
v
| Sample pretreatment / % &7 &2 |

Screen analysis / 4= & » 37

v
Sample extraction # & % B~/
Soxhlet method % ;% %752

1
v

Concentrate/Dilute Extracted solution
P ik SR
T

v

| Filter / 5% & |

1
v

| GCIMS | f 4p & 4% 13 % |
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¥ %% 4 7428 / Analytical flow chart - Phthalate

B pEA R 2% [ Technician: Yaling Tu
B R 4 C @ [ Supervisor : Troy Chang

[:pl:2+ 2 [Test method: IEC 62321-8])

N LA - |
Sample pretreatment/separation

'

#5rt THE v & vk 3 2355 /
Sample dissolved/extracted by THF

'

FEBR ﬂr% /
Dilute Extracted solution

}

FAEFTHF RS/
Analysis was performed by GC/MS
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X A 4o BFEET 0 MEAAF R ERBLFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2k (End of Report) **
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